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MR SR Y FRF TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
E AP (Sample Submitted By) : B L EM Emi>3 T2 @ (NAN YA PLASTICS CORPORATION)

% ¢ #-(Sample Description) : NAN YA NON-ORIENTED CASTING POLYPROPYLENE FILM (& I & 2 © H 3 i )
Yz i p # (Sample Receiving Date) . 2016/02/15

#l3#4 & (Testing Period) : 2016/02/15 TO 2016/02/19

B3 g £ (Test Requested) :
(1) ®3%E =49 %> %4 RoliS2011/65/EU Annex I1% H i3 374p 4 (EU) 2015/863R15# 4% ~ &~ & ~ = §i48 ~ 5 8m% ~ 5 hmy
g, DBP, BBP, DEHP, DIBP. (As specified by client, with reference to RoHS 2011/65/EU Annex II and amendmg
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP
contents in the submitted sample.)

(2) BwplFAmPHLT-F . (Please refer to next pages for the other item(s).)

P2 % % (Test Results) : #27T - F (Please refer to next pages).
%% (Conclusion) (1) B2 2 e teenth i B4~ &0~ & ~ >~ W48~ 583 % -« 549 %m, DBP, BBP, DEHP, DIBP

SRI3E S % 1+ & RoliS4s 4 E(EU) 2015/8632 *Tig & 4. (Based on the performed tests on
submitted samples, the test results of Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs,
DBP, BBP, DEHP, DIBP comply with the limits as set by RoHS and amending Directive (EU)
2015/863. )

Troy Chang'AX
Signed for andgn F‘W’ﬁ
SGS TAIWAN LTD %

Chemical Laboratory — Taipei
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P2 % (Test Results)

REE2R = (PART NAME)No. 1 : #P g9 (TRANSPARENT PLASTIC FILM)
. ks Sanp | BE
BRI P ¥ B R i
’ F 2 [(Result A
(Test Items) (Unit) (Method) e | (Result) (Limit)
(ML) No. 1
4 / Cadmium (Cd) mg/Kg |44 [EC 62321-5: 201372, MR & 2 n.d. 100
e IR s EFRERL / With
45 / Lead (Pb) mg/kg |reference to IEC 62321-5: 2013 and 2 n. d. 1000
performed by ICP-AES.
& / Mercury (Hg) mg/kg |%% IEC 62321-4: 20137 %, MB R 2 n. d. 1000

e IR s EFRERL / With
reference to IEC 62321-4: 2013 and
performed by ICP-AES.

» % 4% / Hexavalent Chromium Cr(VI) mg/kg | %% IEC 62321: 2008~ ;%, mUV-VIS 2 n. d. 1000
##l. / With reference to IEC
62321: 2008 and performed by UV-

VIS.
%59 % %4 / Sum of PBBs mg/kg - n. d. 1000
- 5.7 % / Monobromobiphenyl mg/kg 5 n.d. -
= %% ¥ / Dibromobiphenyl mg/kg 5 n. d. -
Z %% ¥ / Tribromobiphenyl mg/kg 5 n. d. -
z 5.7 % / Tetrabromobiphenyl mg/kg g‘ﬁiECV§Z?21’63 30%5ij£’ffl%Aﬂ] 5 n. d. -
— - ; E RN
A3 / Pentabronobiphenyl ng/kg f]oﬁEf éiféféff 20151;ndr§ef§§?;§d 0 . d. _
+ %% ¥ / Hexabromobiphenyl mg/kg by GC/MS. 5 n. d. -
= %% % / Heptabromobipheny!l mg/kg 5 n. d. -
A 538 F / Octabromobiphenyl mg/kg 5 n. d. -
1 4% % / Nonabromobiphenyl mg/kg 5 n.d. -
8.7 % / Decabromobiphenyl mg/kg 5 n.d. -
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#2257 B ' Pl %*ff,fﬁ'l (Rij}t) v
RiE .
(Test Items) (Unit) (Method) (MDL; (Limit)
No. 1
% 5.9 ¥ %4 / Sum of PBDEs mg/kg - n. d. 1000
- %7 ¥ p / Monobromodiphenyl ether mg/kg 5 n. d. -
= 43 ¥ @/ Dibromodiphenyl ether mg/kg 5 n. d. -
Z %5 ¥ @ / Tribromodiphenyl ether mg/kg 5 n. d. -
= 5.5 ¥ i/ Tetrabromodiphenyl ether mg/kg | %% IEC 62321-6: 20152 i, ri 4 4p 5 n.d. -
pppra— . y 17/ 5% k&Rl / With reference
I 4.5 ¥ @ / Pentabromodiphenyl ether /k L ' 5 .d. -
~h I _ e Me58  Ito IEC 62321-6: 2015 and performed -

- 5.5 ¥ p / Hexabromodiphenyl ether mg/kg by GC/MS 5 n. d. -
= 47 ¥ @ / Heptabromodiphenyl ether mg/kg 5 n. d. -
A 53 ¥ pe / Octabromodiphenyl ether mg/kg 5 n. d. -
1 %% ¥ @ / Nonabromodiphenyl ether mg/kg 5 n. d. -
+ %7 ¥ / Decabromodiphenyl ether mg/kg 5 n. d. -
AF- - 27 Ay / DIBP (Di-isobutyl mg/kg 50 n. d. 1000
phthalate) (CAS No.: 84-69-5)
MFZ " E- 7 i / DBP (Dibutyl mg/kg 50 n.d 1000
phthalate) (CAS No.: 84-74-2)
MF- " ET ¥ 7 fig / BBP (Butyl Benzyl mg/kg 50 n. d. 1000
phthalate) (CAS No.: 85-68-7)
Mm¥- v - (2-2 4 A)p / DEHP (Di- mg/kg |44 IEC 62321-8 (111/321/CD) » v & 50 n.d. 1000
(2-ethylhexyl) phthalate) (CAS No.: 117- 10k 17 /5 kiRl . / With
81-7) reference to IEC 62321-8
AR¥ - P Eis %7 / DNOP (Di-n-octyl mg/kg [(111/321/CD). Analysis was 50 n. d. -
phthalate) (CAS No.: 117-84-0) performed by GC/MS.
MF- 9 pi- B3I fq / DINP (Di-isononyl mg/kg 50 n. d. -
phthalate) (CAS No.: 28553-12-0; 68515~
48-0)
B - 9 - 847 / DIDP (Di-isodecyl ng/kg 50 n.d. -
phthalate) (CAS No.: 26761-40-0; 68515~
49-1)
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e ¥ B 3 AR (R}%%lt) NE
(Test Items) (Unit) (Method) ﬁ];')g esu (Limit)
No.1
#% / Halogen
#% (4 ) / Halogen-Fluorine (F) mg/kg 50 n.d. -
(CAS No. : 14762-94-8)
#% (&%) / Halogen-Chlorine (Cl) mg/kg |44 BS EN 14582:2007, 124+ & 47 ik 50 n. d. -
(CAS No. : 22537-15-1) A +5. / With reference to BS EN
#% (/%) / Halogen-Bromine (Br) mg/kg [14582:2007. Analysis was performed 50 n. d. -
(CAS No. : 10097-32-2) by IC.
#% () / Halogen-lodine (1) (CAS mg/kg 50 n.d. -
No. : 14362-44-8)
> & % =m & / Perfluorooctane mg/kg (%% US EPA 3550C: 20077 i%, 12i%4p 10 n.d. -
sulfonates (PFOS-Acid, Metal Salt, K 45/ %% &k #l. / With reference
Amide) to US EPA 3550C: 2007. Analysis
»#& %p / PFOA (CAS No.: 335-67-1) mg/kg [was performed by LC/MS. 10 n. d. -
% % %% / Polychlorinated Biphenyls mg/kg 0.5 n.d. -
(PCBs) (CAS No. : 1336-36-3)
% % 2 / Polychlorinated Naphthalene mg/kg | . 5 n.d. -
(PCNs) % US EPA 3550@”3 E, MUF AR AT/
5% = %% / Polychlorinated mg/kg ik kil / Vith refer§nce to U5 0.5 n. d. -
Terphenyls (PCTs) EPA 3550C method. Analysis was
performed by GC/MS.

4% Y £ / Alkanes, C10-13, mg/kg 100 n. d. -
chloro (Short Chain Chlorinated
Paraffins) (CAS No.: 85535-84-8)
4 / Antimony (Sb) mg/kg %4 US EPA 3052 3%, "M@ Riss g 2 n.d. -
# / Arsenic (As) mg/kg fllﬁ}gl;gf stk &k, / With 2 n. d. -
42 / Barium (Ba) mg/kg [reference to US EPA Method 3052. 2 n.d. -
% / Selenium (Se) mg/kg |Analysis was performed by ICP-AES. 9 . d. _
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TEBIERFF A d N RO

NAN YA PLASTICS CORPORATION
Rt §J> L e @ HRES10250

NO.

102, NANLIN RD., TAISHAN DIST., NEW TAIPEI CITY, TAIWAN

# 3x(Note) :

1.
2.
3.
4.

mg/kg = ppm; 0. 1wt% = 1000ppm
n.d. = Not Detected (& # 1)
MDL = Method Detection Limit (= i# i ip|4&* 2 &)
"-" = Not Regulated (& #&iE

PFOS %% ¥ it (Reference Information) : 4% A {+3 175 %4 POPs - (EU) 757/2010

PFOSIE & et 2 @ik ¢ 7 942:80. 001%(10ppm) » 22 & %~ & F F3nit @ 2 1947350, 1%(1000ppm) » 2 ¥ 3 5 2% %
ALY 2 2428 lug/m?

(Outlawing PFOS as substances or preparations in concentrations above 0.001% (10ppm), in semi-finished
products or articles or parts at a level above 0.1%(1000ppm), in textiles or other coated materials above
lug/m?.)
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PR T AR L R RS R 2R e (5 AR )

These samples were dissolved totally by pre-conditioning method according to below flow chart. (Cr®* test method excluded )
B pE X R ¥ % & [ Technician : Climbgreat Yang

B p3EQ F A CREc® [ Supervisor: Troy Chang

| P4~ ® % 4 5 / Cutting ~ Preparation |

v

| BliFtk &£ £ / Sample Measurement |

- 6+
4:Pb ~ 4 Cd A Hg » g Cr
\ 4 v v (Note™)
ZYpF R RS A g R e ) 1 (AT & AL/ L& & Fericl i/ i £ itz /Add
#75+ ) / Acid digestion by suitable acid depended on Microwave digestion with HNOs/HCI/HF appropriate amount of
digestion reagent

different sample material (as below table) i

v

i g / Filtration

—

—

v

CESE T ¥ TR S

?~ [ Heat to appropriate
| 74 / Residue | temperature to extract

1)  dw' pi2 [ Alkali Fusion % Eris @itk & / Cool,
v 2) @ik ja /HClto dissolve filter digestate through filter
| ERAETERTE M LN R (ICPAES | T

seng 4 HE S /Add

| % | Solution |

# &+ / Sample Material
S, 8, 48, 47/
Steel, copper, aluminum, solder
#33 / Glass
&, 40, &, BE /
Gold, platinum, palladium, ceramic
42 / Silver
# %% [ Plastic
# i [/ Others

) it phie #8ag [ Digestion Acid
Lok, AR, R, EApk, BF Ok diphenyl-carbazide for
Aqua regia, HNO3, HCI, HF, H,0, color development
FPL,E & pt | HNOs/HF +
2 -k /Aqua regia

ek kv Bk Sk ik £
IR &% % B 540 nm g
Jc & [ measure the

absorbance at 540 nm by
UV-VIS

AL [ HNO;

Fips, BEF -k, R, @At /| HySO4, H0,, HNO3, HCI
4von i ¥ anEA L % 203 f2 / Added appropriate
reagent to total digestion

Note** (For IEC 62321)
(1) #4324 & Bk se ~ k130 1V » Se#t 2 90~95°C 3 B~. / For non-metallic material, add alkaline digestion reagent and heat to
90~95C.
(2) #-4 & B 4e » 3ok 4o 3 A E B | For metallic material, add pure water and heat to boiling.
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U T AR R 2 E i 0 & = 2732 o [ These samples were dissolved totally by
pre-conditioning method according to below flow chart.

B plE 4 B % i [ Technician: Climbgreat Yang
B Rl f 4 : 5Efx® [ Supervisor: Troy Chang

7% 12 ICP-AES 4 {7 e v 2.8
(Flow Chart of digestion for the elements analysis performed by ICP-AES)

| ¥4 - 4 % # 5 /Cutting ~ Preparation |
¥

| B &£ £ / Sample Measurement |
¥

PR A & A rLE § ehpRiE 73 1 (40T 4 9757 ) / Acid digestion by

suitable acid depended on different sample material (as below table)
v

¢—‘ #§ i / Filtration }ﬁ
| | A & / Residue |
v

| /Solution

3 1) 4z 25 2=/ Alkali Fusion
2) #mpa% i3 [ HCI to dissolve
| FRPETRART ¥ K /ICP-AES |
4 ,4F 47,5 47 | Steel, copper, aluminum, solder 3ok A pL, LS 4B ES K/
Aqua regia, HNO,, HCI, HF, H,0,
733 / Glass Ak, & & e [ HNOs/HF
4 44,45 .18 % / Gold, platinum, palladium, ceramic 1 -k /Aqua regia
# | Silver At [ HNO;
5 | Plastic Frfe, B ¥ kAR, B [ HSO, Hy0,, HNOs, HCI
# 1 [ Others 4vor i g GEER T % 203 2 / Added appropriate
reagent to total digestion
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# iz A 9428 [ Analytical flow chart - Chlorinated Paraffins

W pl:E 4 R +kez 3 /[ Technician: Roy Lin
B plEf F 4 1 %EFc® [ Supervisor: Troy Chang

# & &2 [ Sample pretreatment

!

# & % B~ Sample extraction /
42 % 4 ¥ »~;# Ultrasonic method

k- 5%.%?1/7}#% /
Concentrate/Dilute Extracted solution

!
P B | Filter
v

LF AR R AR R A S
Analysis was performed by GC/MS

!

¥y /Data
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5 % =¥ A 452428 / Analytical flow chart - PCTs

n Bl A B : ¥ 34 /Technician : Barry Tseng
| BI3EQ F 4 ¢ kg [ Supervisor: Troy Chang

# & k2 [ Sample pretreatment

!

# & % P~ Sample extraction /
42 % i ¥ »~2 Ultrasonic method

FBRik .%‘ﬁ/ﬁrfﬁ /
Concentrate/Dilute Extracted solution

!
P B | Filter
!

YLF AR AT R A AT ]
Analysis was performed by GC/MS

!

¥4y / Data
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% % 2 ~ ¥5;742 8 / Analytical flow chart - PCNs

p ¥ (Date) : 2016/02/19

W pl:E 4 B o +kez 3 /[ Technician: Roy Lin

B Pl f F 4t %Fc® [ Supervisor: Troy Chang

# & &2 [ Sample pretreatment

!

# & % B~ Sample extraction /
42 % i ¥ »~2 Ultrasonic method

|

FBRk .%‘ﬁ/ﬁrfﬁ /
Concentrate/Dilute Extracted solution

!

P B | Filter

!

vF AR AR R A
Analysis was performed by GC/MS

!

¥4y / Data
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